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A&E / Hospital Letter Maple Syrup Urine Disease (MSUD)

To Whom It May Concern:

Dear Doctor

Re:
[name of child]


[address of child] 


[NHS number]

[name of child] is a patient under the care of the metabolic team at [insert name of metabolic centre] with a disorder called Maple Syrup Urine Disease (MSUD). This is a rare inherited block in the breakdown of the branched chain amino acids (BCAA = leucine, isoleucine and valine). Children with this condition are at risk of encephalopathy, coma and death resulting from the accumulation of leucine, which is toxic at high concentrations. There may be no hypoglycaemia, hyperammonaemia or acidosis. Plasma amino acids can seldom be measured urgently, so management has to be based on the clinical state.

Decompensation is often triggered by metabolic stress such as febrile illness, particularly gastro-enteritis or fasting but an obvious cause is not always apparent. The early signs of decompensation may be subtle, lethargy or ataxia. Vomiting is common and should always be taken seriously. However the signs may be difficult to assess such as irritability or just ‘not right’.

Meticulous treatment is very important as there is a high risk of neurological complications including cerebral oedema.

During intercurrent infections, an emergency regimen (ER) of frequent glucose polymer drinks with a BCAA-free amino acid supplement is given to reduce the risk of decompensation. If this is not being tolerated or there is clinical deterioration, the parents are instructed to attend the hospital for further management.

The full management guideline is available at www.bimdg.org.uk.


The parents of [name of child] have been asked to bring [name of child] to A&E if he/she is unwell in consultation with the senior on-call Paediatrician. The family have been trained in the use of the emergency regimen, and are instructed to bring all their supplies and instructions with them to hospital. Oral rehydration solutions do not contain sufficient energy to avoid decompensation and therefore, if prescribed, require fortifying with glucose polymer - the family have a recipe for this. If you have any questions, please do not hesitate to contact the metabolic team [insert contact details]. Please notify the metabolic team if [name of child] is admitted.

With kind regards

Yours sincerely
MSUD Hospital Management


Assess 	Responsiveness/conscious level – record Glasgow Coma Score (GCS)


U&E, fbc, amino acids (urgent), blood culture, blood gas, urine ketones





If the child is shocked or clearly very ill arrange for admission to ITU/High dependency unit. Contact the Metabolic Unit for advice and consideration for transfer for intensive management including haemodialysis/filtration.


Vomiting/Not tolerating feed/ER or Altered consciousness ( Contact the Metabolic Unit





In MSUD enteral feeds should be used wherever possible to promote anabolism and protein synthesis. If the peripheral circulation is compromised, give intravenous fluids, but it may still be possible to give the amino acid mixture and some energy orally. The use of an NG tube and pump to give the ER continuously may allow the enteral route to be tolerated. The parents will have their ER sheet with recipes and volumes.





If IV indicated: 	1. IV glucose 2ml/kg (200 mg/kg) 10% dextrose bolus


    If poor circulation/shock, give 20ml/kg 0.9% sodium chloride bolus


2. Give continuous infusion IV glucose at maintenance rates





[as per BNF for children: 100ml/kg for 1st 10kg then 50 ml/kg for next 10kg then 20ml/kg thereafter] given as 10% dextrose/0.45% saline with added potassium (guided by clinical status and U&Es).





To make a 500ml bag of 10% dextrose/0.45% saline if standard bag not available:


Remove 50ml from a 500ml bag of 5% dextrose/0.45% sodium chloride and discard, then add 50ml of 50% dextrose to the remainder





3. Intra-lipid may be added 2g/kg/d (0.4ml/kg/hour of 20% solution).


Treat any infection


Monitoring: Reassess after 4-6 hours or earlier if there is any deterioration or no improvement including assessment of GCS and blood pressure, pH and gases, U&E





If deteriorating (clinical state, fluid overload), seek specialist help. Haemofiltration (haemodialysis) may need to be considered urgently.
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